SPARE PARTS LIST

ITEM QTY PART NO. HERCULES PART NO. DESCRIPTION

2 HHCS, 5/8-11 x 8.50

2 1 A00459 HHCS, 5/8-11 x 8.00

3 6 A00461 HA202-113 LOCK WASHER 3/8"

4 6 A00464 HA203-043A LOCK WASHER 3/4"

5 2 A00467 HA201-42A NUT, HEAVY HEX, 5/8-11

6 6 A00468 HA201-042 NUT, 3/4-10, GR 8, ZINC PLATED

7 1 A00474 HA203-111 GREASE ZERK 3/4-18 NPT

8 6 A07845 HA200-112 HHCS, 3/8-16 x 1.00, GR 8, ZINC PLATED

9 6 A07846 HA200-029 HHCS, 3/4-10 x 4.00, GR 8, ZINC PLATED

10 3 A12991 HA202-043 LOCK WASHER, 5/8

11 3 A19037-00600-0 HA118-040 3/4" SCH 40 PIPE GALVANIZED x 6.00, NO THREADS

12 1 A19321 SEE BELOW LINE CLAMP INSERT

13 1 841784 HA118-023 CLAMP CAP ASSEMBLY

14 1 A00481 HA117-108 * TIMKEN BEARING RETAINING NUT

15 2 A00484 HA118-051 * BEARING CUP

16 1 A00482 HA117-109 * TIMKEN EXTERNAL TOOTH LOCK WASHER

* I TEMS NOT SHOWN. SEE BEARING MANUFACTURER FOR MAINTENANCE PRACTICES

HIGHLIGHTED
FOR CLARITY
i I

HERCULES PART NO. I DESCRIPTION

HA118-02488 INSERT, SET, 7/8" WIRE ROPE
HA118-024100 INSERT, SET, 1" WIRE ROPE
HA118-024112 INSERT, SET, 1-1/8" WIRE ROPE

HA118-024125 INSERT, SET, 1-1/4 WIRE ROFE




